
32 Gallon Steel Trash Can
For Part Numbers: 601-708 and
601-709

Component Details

Item No. Part Number Description QTY

1 *613-901P 32 G. Trash can half Perforated 2
*613-901E 32 G. Trash can half Perforated 2

2 604-802 32 Gallon Bottom 1

3 126-702 3/8 x ¾” Button Head Bolt 6

4 126-703 3/8 x 1” Button Head Bolt 4
5 316-601 3/8” Washer 20

6 226-602 3/8” Lock Nut 10

7 416-505 7/32” Socket Key 1

Optional Accessories
601-723 32 Gallon Liner 1

601-715 32 Gallon Dome Lid 1

601-719 32 Gallon Rain Bonnet 1

601-717 32 Gallon Ash Top 1

601-721 32 Gallon Steel Lid 1

Version: 6B/Back_08.v2 www.sportsplayinc.com 1

2

4

3

1

5

5

3

4
1

2

*Verify whether your trashcan is either perforated or
expanded for correct component Identification.



32 Gallon Steel Trash Can
For Part Numbers: 601-708 and
601-709

Important

 Please keep a copy of these instructions in your files. There is
important replacement part information in them that will assist
you in the event a part is ever needed.

Assembly Information

 Read all assembly instruction before starting assembly.

 Verify that all parts were received by comparing the parts
received to the component list on page one.

 If your product mounts to something (surface mount, in ground
or wall mount) you will assemble the entire product before
drilling holes or mounting frame in order to ensure proper
layout.

 CONTACT YOUR DISTRIBUTOR ABOUT ANY PARTS YOU ARE
MISSING. You must report missing parts within 10 days of
delivery.

 Hand-tighten all bolts during the initial assembly (unless
specifically told to tighten completely in the instructions). Once
the unit is fully assembled and square you should completely
tighten them.

 Other than when a specific step in the assembly instructions
specifies “to not apply LocTite, we recommend applying a small
amount to all assembly bolts.

General Maintenance

 It is recommended that you inspect the product monthly for
loose bolts and broken parts. If replacement parts are needed
please refer to these instructions for part numbers and
descriptions then call your distributor to order replacements.

Notes
 Do not tighten bolts until the unit has been completely

assembled.

 Refer to the two explosion drawings on page 1 for a visual
reference during assembly.

Version: 6B/Back_08.v2 www.sportsplayinc.com 2

Assembly Instructions

1. Connect one of the trash can halves (1) to the bottom
(2) using 3/8 x 1” bolts (4), 3/8” washer (5) and 3/8”
lock nuts (6).

2. Connect the other trash can half to the bottom
following the procedures from step 1.

3. Connect the two halves using 3/8” x ¾” button head
bolts (3), 3/8” washers (5) and 3/8” lock nuts (6).

4. Tighten all bolts.


